For Serial Nos.
720,000 & Higher

PARTS MANUAL

G006165

LAZER Z. XS
DIESEL MODELS

Place Model No. And Serial No.
Label Here (Included in Literature
Pack) or Fill in Below

Model No.

Serial No.

Date Purchased

Engine Model No. and Spec. No.

Engine Serial No. (E/No)

The Serial No. plate is located on the right side of the console.
For ease of ordering and reference, we suggest that you record
the information requested.

Part No. 4500-295 Rev. C



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995 EXMARK PARTS PLUS

Program

If your Exmark dealer does not have the Exmark part in stock, pA”’s

Exmark will get the parts to the dealer the next business day or

the part will be FREE* Guaranteed!!
How the Program Works :
If dealer does not have part in stock for a "down" unit at

1.

the time of request by customer, the dealer contacts his l"l K
distributor by 1:00 p.m., local time, and requests Exmark

Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

If distributor does not have the part(s) in stock to satisfy Exmark Parts Plus® order, he contacts Exmark by 3:00p.m.,
central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available
only in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental
United States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air
charge, plus the Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no
responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by
3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are:
Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-
speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United
Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day
or Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be
ordered for Next Day Air shipment but will not be guaranteed per the Parts Plus Program




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
(@7eTo] 115 ]o €170 1] o F 19-20
D04 Q€1 (o 11 o 3-5
DeCal GrOUP....uuiiiiiiiiiieeeeeeiie et eaees 23-24
Electrical Diagram...........ccouiiiiiiiiiiiieeeeeee e 26
Electrical GroUp .....ccvviiiiiiece e 25
Electrical Logic SchematiC...........ccccoovevveiiiiiiieriiiiieee e 27
ENGING GrOUP....coiiiiiiii e 15-16
Engine Deck Group .....coooveviiiiiiiiiii e 17
Front Frame GroUpD .......oveeiiiiiieieeein e 7-8
T B ] 0] U o R 11-12
Hood and Panel Group ........coooovveiiiiiiiiiiii e 18
HydrauliC GroUP .........oiieiiiiiii e 21-22
Main Frame GroUP......c.covveviiiee e e e e e 9-10
Motion Control GrOUP ....cccevveieieieiiiie e 14
Park Brake GroUp ......oviiiiiiiiiieeeeeie e 13
Spindle ASSEMDBIY ..., 6



DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description

1 | 1-303334 Washer, Spring Disc 5/16................c...... 1 22 | 109-2100 Asm, Deck W/Decals 60"

2 | 1-303537 109-2103 Asm, Deck W/Decals 66" .

3 | 1-322110 109-2105 Asm, Deck W/Decals 72"

4 | 1-323385 23 | 1-633127 Belt 60" .....oiiiieieiieee e 1

5 | 1-323417 Washer, Belt Shield............ccccccocveiinnnnn. 2 109-5018 Belt 66" ......ccueeeeiieece e 1

6 | 1-603805 Sheave, [dler ........cccoveiiniciiiiiiies 1 1-643052 Belt 727 ... 1

7 | 109-2796 Sheave, Flat [dler ..........cocooeeiviiinniinine 2 24% | 109-2095 Kit, Idler Arm W/Bearings...........cccceevuueen. 1

8 | 1-633456 Bushing, Idler .........ccccovoviniiiiniiiencens 25 | 302-40 Zerk, 90° 1/4-28 .....cviveiiiiiieiein 1

9 | 98-5961 Screw, HH 3/8-16 x 4 Gr8 . 26 | 322-6 Screw, HH 5/16-18 x 1 1/4 .. .1

10 | 98-5975 Washer, Spring Disc 3/8...........cccceeeunen. 27 | 323-11 Screw, HH 3/8-16 X 2 1/4 .........oeevueenne 2

11 | 103-2916 Guard, TOP «oooeeeeieeeiieee e 1 28 | 3230-18 Bolt, Carriage 5/16-18 X 5/8 .................... 9

12 | 103-3330 SPHNG ceetiie e 1 29 | 3230-22 Bolt, Carriage 5/16-18 X 1 Sp......cccceueee. 2

13 | 103-3504 Bearing, Spherical ...........ccccccoeeiiiienn. 2 30 | 3234-11 Screw, HH FLG 3/8-16 x 1 .

14 | 103-3505 Seal, Double Lip ......ccoooviiiiiiiiiiieeee, 1 31 | 3256-23 Washer, 5/16 SAE..........ccccoevviiiicnnnne,

15 | 103-3506 Seal, Single Lip .....ccoveiiiiiiiiceieeeee, 1 32 | 3256-24 Washer, 3/8 SAE..........cooiiiiiiiii 3

16 | 103-5677 SPACET ....oiiiiiiiii it 1 33 | 3256-3 Washer, 5/16 Std .........ccccoevveviiiiini 6

17 | 103-8103-01 Latch, Belt Shield ............cccccveviiniiennen. 2 34 | 3256-4 Washer, 3/8 Std ........cccccciiviiiiiiiie 2

18 | 109-2097 Asm, Shield W/Decal 60" RH ................. 1 35 | 3290-357 Nut, Whizlock 3/8-16..........ccccccveiiiernne 2
109-2133 Asm, Shield W/Decal 66" RH ................. 1 36 | 3296-29 Nut, Nyloc 5/16-18 ........ccooevveiiiiiiie
109-2135 Asm, Shield W/Decal 72" RH ... 37 | 3296-39 Nut, Nyloc 3/8-16 ...

19 | 109-2096 Asm, Shield W/Decal 60" LH.................. 38 | 32120-10 Ring, Retaining..........cccocvevieiiiiiicne
109-2132 Asm, Shield W/Decal 66" LH.................. 1 39 | 32128-20 Nut, Whizlock 5/16-18...........ccccevvennne 12
109-2134 Asm, Shield W/Decal 72" LH.................. 1 40A | 109-8525 Asm, Deck Complete 60" ............c..cue.e. 1

20 | 105-7699 Strip-Seal, 3" ... 4 109-8526 Asm, Deck Complete 66" ............cccceeueee. 1

21 | 106-7159 O-RiNG . 2 109-8527 Asm, Deck Complete 72" .......ccccoveeennnnen. 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

A Complete deck assembly includes all items from pages 3 — 6 except items (#8, #16, #28, #31, #38, and #40 from
page 5) and includes mule drive belt from page 17.

%Kit also includes items #10 & #37.



DECK GROUP

3 2 Install open end
ﬁ of seal outward
2 36




DECK GROUP (cont.)

Small sheave must be
positioned above large
sheave as shown.

Torque to
75-80 ftbs

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513208 Washer, Spring Disc 5/8..........cccccoceuee. 1 28 | 3217-11 Nut, Hex 5/8-11......cccceviiviiiiiieiiieeeiinn, 2
2 | 1-632199-01 WId, Pin Deck Strut .........ccceevvvvevrrnnnnnn. 2 29 | 3219-6 Nut, HeX 5/8-18 ........cccooverviniereiinieene 3
3 | 1-633029 Balljoint.........coooiiiiiiii 2 30 | 3231-22 Bolt, Carriage 3/8-16 X 1 .......ccccceeveenennnn 10
4 | 1-633447 Chain, Deck Lift.......ccccooviiiiiiiiiiiinn, 4 31 | 3253-8 Washer, Lock 5/8...........cccocveiiiiiiinn 2

5@ | 1-643393 Jackshaft, Lazer ..........cccocoveviiiiieninnnn, 1 32 | 3230-22 Bolt, Carriage 5/16-18 X 1 ..........ccceeueee 6

109-6658 Nut, Nyloc 3/8-16 FIg...........ccceviiiiennn. 6 33 | 3256-24 Washer, 3/8 SAE..........ccceiiiiiiiiii 8
7 | 98-5975 Washer, Spring Disc 3/8............c.ccceuene 12 34 | 3256-82 Washer.......ccooiiiiiiiii 3
8 | 103-8543 Asm, Strut 60”........cccooeviiiiiieiis 2 35 | 3290-357 Nut, Whizlock 3/8-16..........cccccoveeiiennnnn 2

103-8544 Asm, Strut 66" & 72" ........ccceeviiiiiiiiiens 2 36 | 3296-29 Nut, Nyloc 5/16-18 ........ccooevveiiiiiiiine 1
9 | 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp................ 8 37 | 3296-39 Nut, NyloC 3/8-16 ......cccoocvveviiiiiiiii 8
10 | 103-2535 Spacer, Guard Bottom...............cceveeee. 1 38 | 32128-37 Nut, Whizlock 7/16-14............ccceoeennne 16

11@ | 103-9746 Asm, Jackshaft Housing..............ccccee... 1 39 | 109-2098 Kit, Anti-Scalp Roller..........c..cccoeeiinn 6

12@ | 103-3046 Sheave, Jack Shaft- Double................... 1 40 | 327-28 Screw, HH 5/8-11 X 5 1/2.....ccooviiiniee 2
13 | 103-3249 Asm, Jackshaft..........c..ccceeviiiiiiiiiis 1 41 | 109-0694-01 WiId, Dogleg 60" ........ccocuveernireeniiieeeninens 1
14 | 109-9851 Axle, Anti-Scalp Roller.............cccooeeveene 6 109-0821-01 WId, Dogleg 66" ..........coceeeiveeeiinieenineenns 1
15 | 103-8415 Roller, Anti-Scalp........c.ccooevviiiiiiienenn. 6 109-1039-01 WId, Dogleg 72" .......ccccveeiiieeeiiieenieeene 1
16 | 103-9792 Asm, Chain DecK............cccooviiiiiiiiinnns 4 42 | 109-0701-01 WId, Baffle Front Adj LH 60" ................... 1
17 | 109-2739 Chute, Discharge LZ............cccccoceenennen. 1 109-0822-01 WId, Baffle Front Adj LH 66" ................... 1
18 | 109-0498-01 Hinge, Grass Discharge ...............ccccuee... 1 109-1044-01 WId, Baffle Front Adj LH 72" ................... 1
19 | 32128-20 Nut, Whizlock 5/16-18 72" ...................... 2 43 | 109-0704-01 WId, Baffle Front Adj RH 60"................... 1
20 | 3256-3 Washer, 5/16 Std 72"..........ccoooeiiiiiinens 2 109-0823-01 WId, Baffle Front Adj RH 66"................... 1
21 | 103-9423-01 Deflector, Discharge 72"............cccceuenee. 1 109-1047-01 WId, Baffle Front Adj RH 72"................... 1
22 | 322-4 Screw, HH 5/16-18 x 7/8 72" .................. 2 44 | 109-1184 WiId, Deck Strut-Std 60" .............ccceeveeeee 2
23 | 302-19 Zerk, 1/4-28 Str.......cccoovviiviiiiiiiii 4 109-1183 WiId, Deck Strut-Std 66" & 72"................. 2
24 | 322-5 Screw, HH 5/16-18 X 1 .....ccoccviiiieiinen. 4 45 | 109-5424-01 Balffle, Scroll 60”..........cccevvvviiiiiiiiiieen, 1
25 | 323-6 Screw, HH 3/8-16 X 1 .....cccooeviiiiieienen. 4 109-5531-01 Baffle, Scroll 66”............ccceeveviiiiininnene 1
26 | 109-2099 Asm, Discharge Chute ................ccceeeee 1 109-5532-01 Baffle, Scroll 72".........cccceoviieiiiiiieiieens 1
27 | 3211-46 Screw, HH 3/8-24 X 2Gr8 ..o 6 46 | 104-8300 Nut, Nyloc 5/16-18 FIg .......ccooviiiinnnnnne 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
@® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings and jackshaft and sheaves. DO NOT use a copper or nickel based antisieze.

5



SPINDLE ASSEMBLY

Torqueto — [
90-110 ftlbs

Torque to
160-185 ftbs

2

Apply lubricant to threads as needed

i to prevent seizing. Copper based
Torqueto — | 18 antiseize preferable.

55-60 ft-bs Grease is an acceptable substitute.

Item | Part No. Description Qty. Item | Part No. Description
1 | 109-2102 18 | 109-9220 Screw, SEMS 1/2-20 x 2.19
2 | 3296-39 19 | 103-8240 Blade, Low Lift 60" ........ccevvrveiinieiene
3 | 92-5581 103-8396 Blade, Medium Lift 60" ...........cccovrvernenne. 3
4 | 103-3037 103-8239 Blade, High Lift Solid 60" ............c.cocovene. 3
5 | 109-2064 Asm, Bearing W/O-RIiNgS .........cccevernnee. 6 109-6463 Blade, High Lift Notched 60" ................... 3
6 | 103-5895 W | 109-5396 Blade, Mulch 60".....
7 | 109-7033 103-9629 Blade, Extreme 60"
8 | 103-9504 Guard, Bottom .........cccoeeviiiieiiiiiiiii, 3 103-9616 Blade, Low Lift 66" ............ccoeviiiinnnnnnn 3
9 | 103-9506 Spacer, Bearing.........ccccvcveeiniieeniineennns 3 103-9619 Blade, Medium Lift 66" ............ccccceeennnen. 3
10 | 103-9522 Spacer, Splined Stepped...........cccccveenee 3 103-9617 Blade, High Lift Solid 66" ........................ 3
11 | 103-9523 Spacer, Splined ...........cccocveiiiiiiiine 3 109-6464 Blade, High Lift Notched 66" ................... 3
12 | 103-9539 Asm, Cutter Housing ..........cccocoeviininnens 3 W | 109-5878 Blade, Mulch 66" ............c.ccoeiiiiiiine 3

13@ | 103-9540 Spindle, Double Spline 103-9630 Blade, Extreme 66" .........ccccvoieiiiineennnen. 3

14 | 109-6917 Asm, Spindle Housing..... 103-9622 Blade, Low Lift 72" .....ccocoeeiiiiieeieee, 3

15 | 109-0764 Asm, Housing W/Studs 103-9625 Blade, Medium Lift 72" .........cccccovvieininn. 3

16 | 109-1023 Sheave, Blade Drive 60" ...........cccceeenee 3 103-9623 Blade, High Lift Solid 72" ...........ccccceoeee. 3
109-0914 Sheave, Blade Drive 66" ............ccceenee 3 109-6465 Blade, High Lift Notched 72"................... 3
109-0929 Sheave, Blade Drive 72" ...........c.cce.. 3 W | 109-5879 Blade, Mulch 72" ...

17 | 109-1058 Nut, Spindle 7/8-14 103-9631 Blade, Extreme 72"

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK605 (60”), MK665 (66”), and
MK725 (72").

® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the spindles and bearings.
DO NOT use a copper or nickel based antisieze.



FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 109-2072 Asm, Front Frame (60”) ........ccccevevveennen. 1 29 | 3256-7 Washer, 5/8 Std Flat ...........ccccvevvveeennnnn. 4
A | 109-2073 Asm, Front Frame (66”) ........cccccvevvveennen. 1 30 | 109-4963 Spring, Deck SUpport........cccceevviriiveninene 2
A | 109-2074 Asm, Front Frame (727") .....ccccoeevivveennnen. 1 31 | 103-4882 Cap, Grease.......cccvevveeenreieeiee e 2
2 | 302-19 Zerk, 1/4-28 Straight..........ccccveevveeiinnennn 5 32 | 3218-6 Jam NUt, 5/8-11.....ccccevcieiiiiiee e 6
3 | 109-1903 Asm, Floorpan (103-8274-01) 33 | 109-1902 Asm, Floorpan, Liftout (103-8276-01)

WIDECAIS ... 1 WIDECAL.....cciviiiiiiiiiiieee e 1
4 | 1-543509 Bearing Cone, Tapered Roller................ 4 34 | 1-543511 Seal, Grease .......cccocvevveeieeiieeiie e 2
5 | 103-2084 Asm, Lever (103-2083-03)W/Grip .......... 1 35 | 103-1474-01 Caster WIdML ......cccvvveeiveeeeiiiee e esiieens 2
6 | 1-633295 Grip, Lift LeVer.......ccooviiiieniiicic 1 36 | 3296-51 Nut, 3/4-10 NYIOC ....covvviriieriieiiic e 2
7 | 103-9529-03 Arm WIidmt, Deck Lift.........cccceerrrnennn. 1 37 | 1-633508 Washer, Spring DiSC .........cccocvevieeneenine. 6
8 | 1-633325 Spring, COmMpPression..........ccccveeveeneenene. 1 38 | 325-39 Screw, 1/2-13 X 9 /2 ...oooveiiiiiiiiee 2
9 | 3256-24 Washer, 3/8 SAE Flat.........c.ccooevvvininens 1 39 | 1-811010 PlUG .o 2
10 | 3296-39 Nut, NyIOC 3/8-16......cccvvrrieiieniieieeienn 4 40 | 103-2768 Guard, Seal......cccoeviiiiiiiiiie e 4
11 | 32151-103 E-RiNG....oiiiiiiiiiie e 5 41 | 3296-23 Nut, 1/2-13 NYIOC ....eevvviiiieriieiieeiec s 2
12 | 1-633068 Arm, Deck Lift.......cccooviiiiniiiiciieice 2 42 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ........cccoueee. 4
13 | 1-633889-01 Plate, Deck Lift .......ccccovvrviriiieniiciieeen, 1 43 | 103-0063 Seal, Bearing........ccceveeneiiiiiieiie 4
14 | 109-1900 Wid, Deck Lift Plate .........ccceceeneeineenne 1 44 | 1-633585 Bearing Cone ........cccoeverieeneeiiecieene 4
15 | 1-633082 Bushing, Lift Lever........ccocovveviiineennen. 1 45 | 32128-20 Nut, Whizlock 5/16-18..........ccccceeneerncne. 4
16 | 109-3193 Stop, Deck Height ..........cccevieiiiniicnne 1 46 | 103-5156 AXxle, Caster.......cccooveiiiiiiiiiesee e 2
17 | 323-13 Screw, 3/8-16 X 2 3/4......occveiiiiiiic, 1 47 | 103-1918 BUSNING ..o 2
18 | 1-633097 Hitch Pin W/Lanyard............ccccocevieennnen. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8 ....coovvviiiiiiiiieine 2
19 | 1-806005 Hairpin Cotter .........ccvvvviiiiiienieceeenn 1 49 | 32151-29 Ring, Retaining.........ccccovvveivenieineene 2
20 | 323-9 Screw, 3/8-16 X 1 3/4..c...oovveiiiiiiic 2 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4.............. 2
21 | 98-5975 Washer, 3/8 Disc Spring..........cccceeeveenne. 12 51 | 1-543508 Bearing Cup, Tapered Roller .................. 4
22 | 3290-357 Nut, Whizlock 3/8-16 .........cccceevveriieennen. 15 52+ | 103-3051 Spacer, NUE ... 4
23 | 323-6 Screw, 3/8-16 X L....cccovveeieenieenieieee 1 53 | 103-3799 Asm, Caster Wheel (Semi-Pneumatic) ...2
24 | 323-7 Screw, 3/8-16X1 1/4....ccccoovveiiiiiiiicne 12 54 | 3218-2 Jam Nut, 5/16-18........ccccvvrviiiiiiieieen. 2
25 | 3256-29 Washer, 7/8 SAE Flat.........c.ccccevuvennenns 4 55 | 103-9741-01 Weldmt, Front Lift Shaft (LH) .................. 1
26 | 1-633096 Rod, DeCK Lift......cccovviiiiiiiiiieiiecrieeenn 2 56 | 103-9740-01 Weldmt, Front Lift W/Lever(RH).............. 1
27 | 3217-11 Nut, 5/8-11 Regular.........c.ccccevvirieeninen. 6 57 | 1-523157 Washer, Spacer ........ccccoovevienieinieienn, 2
28 | 1-633441 Swivel, Deck Mount..........cccccceeeneerneenne. 4 58 | 109-4995 Asm, Front Frame Spring..........cccccevee.e. 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.
Includes frame weldment plus items #2, #31, #34, #39, #49, #51, #55, #56 and #57.

A




FRONT FRAME GROUP




MAIN FRAME GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-513658 BUMPET . 2 26 | 103-3790 Latch, Cubby DOOF ........cceeeviiieeiiieeeien, 1
2 1-633964-03 Stop, Park Brake .........ccccceeeevvvicieeninnnnne 1 27 | 3290-500 Screw, PPH #10-24 X 5/8.......cccccovuveennee. 2
3 322-5 Screw, HH 5/16-18 X 1 ...ccveeeviiieeeiieee 6 28 | 109-2075 Asm, Console(103-8273-03) W/Decals...1
4 323-39 Screw, HH 3/8-16 X 5 ....coooveeeviieeiiieee 2 29 | 322-3 Screw, HH 5/16-18 X 3/4 ......cccveevinrenee. 6
5 3296-29 Nut, Nyloc 5/16-18.......ccccceveviiveeiiieeennen. 6 30 | 3256-23 Washer, 5/16 SAE........cccccooveiiiiieeiiieens 6
6 3296-39 Nut, Nyloc 3/8-16........ccovvereiiieeiieeeee. 7 31 | 3296-42 Nut, NyloC 1/4-20 ......oovviiieeiieeeiiieeeien, 2
7 32128-20 Nut, Whizlock 5/16-18 .........cccccevvuvveennen. 5 32 | 3256-14 Washer, #10 Std .........ccceviieeeiiiieeiieeens 8
8 323-6 Screw, HH 3/8-16 X 1 ....cocvveiviieeeiiees 10 33 | 1-803075 Screw, Truss Head #10-24 x 3/4............. 2
9 | 3290-357 34 | 98-5975 Washer, Spring Disc 3/8 ..........cccceeeeneee. 8
10 | 103-5519 35 | 109-2394 U-DOIt. e, 2
11 | 242-50 364 | 109-0060 Kit, XP ROPS............. LA
12 | 109-3157 37 | 107-1883 Kit, Bottom Cushion .............cccccvveeeeeennn. 1

103-4963 38 | 82-2190 Kit, SWItCh ...oooiiiiiie e, 1
109-3156 39 | 107-1887 Kit, AMIESt ...ccvvvieeeieeeeee e, 1
13 | 109-3984 Asm, Engine Deck (109-8530-03) 40 | 107-1884 Kit, Shock Absorber ..........ccccooiininninn. 1
WIDECAIS ... 1 41 | 107-1882 Kit, Back CUShION...........ccoovieiiieierieians 1
14 | 103-5161 Link, XP Seat Stop ......cccoevviiieeniieeeeee. 2 42 | 110-0883 Kit, Seat Belt ........cocceevviiieiiiie e, 1
15 | 107-1881 Kit, KNOD ..., 1 43 | 3212-4 Screw, HH 7/16-20 X 1.0 ....cccccvveeviirennee, 2
16A | LSSEAT Seat, SUSPENSION ......ccovvirciiiiieiiiercae 1 44 | 1-603610 Washer, Spring Disc 7/16 ..........c.ccceeu.e. 2
109-3343 Kit, Spring and Saddle..............ccccecun.ee. 1 45 | 107-3155 Cotter, Hair Pin Double Loop .................. 2
109-3344 Kit, Back Panel 46 | 325-13 Screw, HH 1/2-13 x 3 1/4.. .2
109-3345 Kit, Weight Adjust 470 | 103-4553 Asm, Rops Fold Pin ......c.cccocoviviiineninn. 2
17 | 1-653282-03 StOp, Se€at......cccuvveeeeeiiiiiiiiieee e 2 48 | 32128-23 Nut, Hex Flange Side Lock 1/2-13........... 2
18 | 107-1885 Kit, Weight Indicator ...........ccccceevvveennen. 1 49 | 3296-73 Nut, NyloC 1/4-20 ......oovviiieeiieeeiiieeeien, 2
19 | 107-0075 BUShING ..oooiiieiee 1 50 | 109-2365 BUMPET ...t 4
20 | 109-2759 Link, XP Lower Seat Stop.........cccccvenen. 2 51 | 1-543963 Bumper, Rubber.........c.ccooovviiiiiiin 1
21 | 103-3666 Asm, CUbbY ......ccoviiiii 1 52 | 109-9228 Kit, Seat Frame ........ccccoecveeeviieeeniieeein, 1
22 | 32122-28 Screw, Truss HD #10-24 X 1 .........cccuueeee 4 53 | 323-9 Screw, HH 3/8-16 X 2....cccvvveviieeiiieenee, 1
23 | 3296-2 Nut, Nyloc #10-24.......cccccvveiiieeiieeeee, 8 54 | 103-5520 Latch, Seat.......ccccoevveeiiiiieeiiee e, 1
24 | 3256-4 Washer, 3/8 Std.......c.cccceevviieeeiie e 1 55 | 103-7599-03  GUAI ...eeevuviieeiiiieeiieeeeiieeeteeeeneee e
25 | 107-1880 Kit, Seat Track 56 | 63-8410 Washer
Exmark black touch up spray paint — Gloss black
B Includes ROPS fold pin plus hairpin, item #45.
4 Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #52, and seat belt assembly item #42. Items
#51, #55, & #56 are not included.
A Includes seat assembly plus tracks item #25, seat stops item #17, and seat wiring harness (item #5 pg. 25).

Does not include seat belt assembly item #42.




MAIN FRAME GROUP

E
(@]
-
wn
I
=
=
<
-
on
=

HOLES TO THE REAR

10



FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303077 Clamp, Fuel Line .......cccccoeveeviieeiiienee 11 24 | 108-3682 Hose, Fuel Line 61".............cooevvveeneeennn, 1
2 3296-2 Nut, Nyloc #10-24.......cccccvvveiiieeiieeeee, 3 25 | 108-5928 Swivel, Cable Stop......cccccveevercieeiiiiee, 1
3 | 321-3 Screw, HH 1/4-20 X 5/8 ......cccvcvvveviiennnne 2 26 | 109-0274 Hose, Fuel Line 16"..........ccccovveevieeennnen, 1

44 | 1-633023 Stud, Fuel TanK.......ccccceevieeeiiieeeiieeee 6 27 | 109-0275 Hose, Fuel Line 32".......cccccoviveiiiieeiin, 2
5 | 1-633349 Spring, Compression........ccccocveeevciveenne 6 28 | 3296-47 Nut, Nyloc 5/16-18 Thin ..........cccccevernnnen. 6
6 1-643312 Clip, LOOM . 1 29 | 109-0289 Hose, Fuel Line 42"..........ccccoveevieeeninn, 1
7 1-643115 Tie, Cable 114 ....ccocviieeeieeeee e 4 30 | 109-0302 Hose, Fuel Line 24"..........ccccoovevieeeninn, 1
8 1-643234 Valve, Fuel Dual Flow.............cccceevuenenn. 1 31 | 109-0310 Hose, Fuel Line 5 1/2"........ccccveeveeenin, 1
9 | 1-805005 Washer, Lock 5/16 Heavy ...................... 4 32 | 109-0347 Cap, Fuel (Diesel) .......cccevevrvieniiiciieninns 2
10 | 1-807513 Bolt, Carriage #10-24 X 1/2..........ccccce... 2 33 | 109-0792-03 Bracket, Fuel Pump Mounting................. 1
11 | 1-807533 Bolt, Carriage #10-24 X 5/8..........c.c....... 1 34 | 109-7875 Asm, Control Panel W/Decals................. 1
12 | 103-6564 Kit, Fuel Gauge........cccceevvereriieeeeiieeeeee. 1 35 | 3256-23 Washer, 5/16 SAE...........cccccevvveeeeeeecnnnen, 15
13 | 98-7612 Filter, FUEl........ccooiieeeeeeee e 1 36 | 109-6652 Cable, Throttle.........cccooevviiieeeeieiiiiien 1
14 | 103-1193 Clip, Loom Half.......cocooviiiiieiiiieeiee e 1 37 | 109-2678 Asm, Filter and Mount.............ccccceeeeeen. 1
15 | 103-2595 Connector, Fuel 1/4 X 5/16..........cccc...... 1 38 | 3256-14 Washer, #10 Std .........ccccevvieeiiiieeiieeenne 1

16% | 103-2605 Fitting, Fuel Bulkhead W/Strainer........... 2 39 | 3220-1 Nut, Jam 1/4-28........cccovvvvveeieeiiiirieeeeeeenns 2

103-2784 (O 1 o PSRRI 1 40 | 109-3491 Hose, Fuel Line 30".......cccccovvvveeiieneninen, 1

17% | 103-2615 Fitting, Fuel Bulkhead...............ccccene.. 2 41 | 110-0047 Hose, Fuel Line 2 3/8".........cccceevvieeernnen. 1

103-2785 (O 1 o PSSR 1 42 | 110-4104 Hose, Fuel Line 11".......cccccovviveiiieeeeien, 1

18% | 109-3611 Asm, Fuel Tank (LH) .....ccccooeieeviiieeen. 1 43 | 321-5 Screw, HH 1/4-20 X 7/8 ......cccevuveeiiireannee 2
19 | 32128-33 Nut, Whizlock 1/4-20 ........cccoceveivenennnns 4 44 | 322-3 Screw, HH 5/16-18 X 3/4 ......ccccevveeennnne. 4
20 | 32128-20 Nut, Whizlock 5/16-18 .........cccccccoverenienne 1 45 | 322-4 Screw, HH 5/16-18 X 7/8..........cccocvvuveneene. 1

21V | 109-2661 Screw, PPH #10-24 X 1/2 ....ccceveeieee 4 46 | 353-707 Adapter, 90° ..o 2

22% | 109-3612 Asm, Fuel Tank (RH).......ccccoeeviiniiiinens 1 47 | 2412-108 Clamp, HOSE ......coevieiiiiiiciicce 9

23H | Kubota P/N 1G639-5203-0 Pump, Fuel.............. 1 48 | 109-3117 Element, Fuel Filter..........ccooviiiininnenne 1

& Use Pro-Lock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
V¥ Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

* Use Prolock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.

* Includes tank, cap, fittings, and studs. LH tank also includes fuel gauge.

B Refer to Engine Owner’'s Manual.

11




FUEL GROUP

12



PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description

1 | 1-513140 Bushing ......cccccceveee. 20 | 32128-49 Nut, Whizlock 1/2-13.........

2 | 109-2230 Spring, Brake Rod 21 | 325-17 Screw, HH 1/2-13 x 4 (60”)

3 | 323-58 Bolt, HH 3/8-16 X 6 Tap .......cccevvvrveennenn 2 325-22 Screw, HH 1/2-13 x 5 1/2 (66" & 72")......8

4 | 3296-39 Nut, Nyloc 3/8-16........cccvvvverrieeiireenen. 4 22 | 3290-357 Nut, Whizlock 3/8-16.........cccccvvevvveeernnen, 4

5 | 3218-3 Nut, Jam 3/8-16.......ccccvvrveenieeiieerieeeen 2 23 | 1-808285 Pin, Clevis 3/8 X 1 1/8 ......cccveviiiieeien 1

6 | 103-0197 Asm, Lever (103-0201-03) W/Grip ......... 1 24 | 3256-4 Washer, 3/8 Std ..........

7 | 1-633268 Grip, Brake Lever ........ccccccvveeviiveeinenens 1 25 | 3272-10 Pin, Cotter 1/8 x 3/4

8 | 103-9761 Band, Brake.........ccccoviiniiiiicniiiceen 2 26 | 1-806800 Pin, Cotter 9/64 X 1 1/2 .....cccceovvvivennnn 2

9 | 1-809036 Nut, Slotted 1-20.......ccccevvvveriieeriee e, 2 27 | 1-523157 Washer, SPacer ........cccecvveevvveeeiieeesenen 2

10 | 1-633380 Spacer (Short)(60”)......ccevvveeeviiieeeiieeenns 4 28 | 103-1117-03 Lower Brake Linkage ...........cccccuverivenns 2
109-5011 Spacer (Short)(66” & 72") .....cccuveevvenens 4 29 | 103-5243-03 Brake Shaft.....c.cccccccveviiiriiiieeiiiie e 1

11 | 1-633382 Spacer (Long)(60”) ....cuevvevveeeriireeriieeees 4 30 | 103-0844-03 Bracket, Brake (607)......ccccccveeviuveeriinnenns 2
109-5012 Spacer (Long)(66” & 727).....ccccuvveeivenans 4 103-0810-03 Bracket, Brake (66" & 72") ......ccccveevveeanns 2

12 | 1-633102 Bearing, Flange .................. 31 | 1-633131

13 | 103-0051 Spacer, Brake Retainer 32 | 3219-3

14 | 1-633144 Pin, Trunion ........ccooviiiiiieeeeeen 2 33 | 3257-42

15 | 103-0590 Asm, Wheel Hub W/Studs & Drum......... 2 34 | 103-0384 S o (o7 S 6

& | 1-633926 Studs, Wheel ..o, 8 35 | 103-0374 Retainer, Brake Band............c.ccccooeennennn. 2

16 | 3234 Screw, HH 3/8-16 x 3/4 ... .2 36 | 322-9

17 | 323-10 Screw, HH 3/8-16 X 2 .....oocvveviieiiieieee 2 37 | 32151-48

18 | 103-2399 Pin, Clevis Spring 3/8........cccccveevvveeennnen. 1 38 | 103-1708

19 | 1-808284 Pin, Clevis 3/8 X L.....ccccvvevieeiniienieeiene 2 39 | 1481

Exmark black touch up spray paint — Gloss black
& Not lllustrated.

13




MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 YOKE .ttt 2 234 | 1-803022 Setscrew, 5/16-18 X 5/8 ........ccccovvrvvrnnene 2
2 | 109-2339 (D=1 40] o= SRR 2 24 | 3296-39 Nut, NyloC 3/8-16 ......cccvvvvveeviiieeiiieeein, 6
3 | 1-543017 Balljoint (RH) ..o 2 25 | 3219-2 NUt, HEX 5/16-24 ..., 10
4 | 109-3769 Bushing, NyION .......cccoevvveiiiiie e, 2 26 | 1-804524 Nut, Hex 5/16-24 (LH) ....cccccoevveeeieeeeeen, 4
5 | 1-603737 Bolt, Neutral Return............cccoceevevveenen. 2 27 | 109-3908 Tab, Adjustment..........ccceeveveeviieeesieeens 2
6 | 1-603807 SPHNG oot 2 28 | 3256-2 Washer, 1/4 Std .....cccccevevveeviie e, 2
7 | 1-633102 Bearing, Flanged .........c.cccceevveeviieeennnen. 4 29 | 322-14 Screw, HH 5/16-18 X 3....oevevcvveeiiineenne, 1

8% | 103-3457 Asm, Lever W/GrIp (LH) c...cocovveeviireenen. 1 30 | 322-12 Screw, HH 5/16-18 X 2 1/2 ......ccevvvvrnene 1
9 | 103-3458 Asm, Lever W/Grip (RH)......ccoceevevvreennen. 1 31 | 3290-357 Nut, Whizlock 3/8-16.........cccccvvevvveeernnen, 8
10 | 109-3983 WId, Motion Control Bracket (LH)........... 1 32 | 32725 Pin, Cotter 3/32 X 1/2 ...cccveeveeeeeeecnn, 2
11 | 109-3980 WId, Motion Control Bracket (RH) .......... 1 33 | 1-808280 Pin, Clevis 5/16 X 1 ......ccccevviveeeriieeeiinnnn, 2
12 | 103-5182 Link, Hydro Connecting (RH)................. 1 34 | 3296-29 Nut, Nyloc 5/16-18 .......cccveevvieeeiiieeein, 4
13 | 103-3065 Link, Hydro Connecting (LH) ................ 1 35 | 103-5192 Spacer, Hyd Control (RH) .......c.cccccvvennee. 1
14 | 1-633152 Balljoint (LH) ...cocvvveeiiieeeeee e 2 36 | 103-0194-03 WId, Pump Control Arm ........ccccocveevunnenns 2
15 | 103-0407 Arm, Control Shaft........c.cccccccveevireinnnnn. 2 37 | 103-1361 Spacer, Hyd Control (LH)........c.cccccvveennee. 1
16 | 98-5975 Washer, Spring Disc 3/8..........cccceevvuenenn. 4 38 | 103-3456 Grip, Motion Control Handle.................... 2
17 | 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp.......ccee..e. 4 39 | 103-3060 Knob, Tracking .......cccccevevveeviieeiiiie e, 1
18 | 32128-20 Nut, Whizlock 5/16-18 .........cccccevvuvveennen. 10 40 | 1-323245 Spring, Compression..........ccccccvveeevveennne. 3
19 | 322-6 Screw, HH 5/16-18 X 1 1/4 ......c.ccccveennee 2 41 | 103-3062 Asm, Tracking Rod Linkage (LH)............ 1
20 | 3234 Screw, HH 3/8-16 X 3/4 ......cccvcvvvevieeans 8 42 | 103-5190 Asm, Tracking Rod Linkage (RH) ........... 1
21 | 323-6 Screw, HH 3/8-16 X 1 .....oovvveviieiiieieeee 4 43 | 3217-6 Nut, HEX 5/16-18......ccceevirieiieiieciiei 4
22 | 323-9 Screw, HH 3/8-16 X 1 3/4 .....cccvvvevcveens 6 44 | 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck 2

Exmark black touch up spray paint — Gloss black.
*  Not illustrated.
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

14




ENGINE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303334 Washer, Spring Disc 5/16.........cc.ccccuu..n. 3 37@ | 109-2855 Kit, MUFFlEr ...oveeeccee e, 1
2 109-1245 Washer .......cccocveeniiiennnn 38 | 33114-080 Screw, HH M8-1.25 x 80mm... .3
3 | 1-603610 Washer, Spring Disc 7/16 39 | 104-3082 Nut, Nyloc M8-1.25 FIg .......cccvvevvvveeernnen, 1
4 | 1-805005 Washer, Lock 5/16 Heavy ..............c....... 3 40 | 108-5922 Bracket, Throttle Support.........ccceeeneen. 1
5 | 1-807014 Key, Woodruff 1/4 X 7/8 .......cccceevevreennnen. 1 41 | 109-0787-03 Bracket, Muffler Mounting ...............cc...... 1
6 | 66-6480 WaASHET ...t 1 42 | 109-0789 Fan .o 1
7 | 42-9600 Washer, Lock M10 .......ccccoooveiniiniiiinens 12 43 | 109-1211 Solenoid, Fuel ........cccooeiiiiiiiiiiiice 1
8 | 63-7790 Screw, HH M10-1.25 x 1.25mm ............. 12 44 | 109-2783 Gasket, EXhaust..........cccooeviiieniiiiieninns 1
9 | 83-1040 WaASHET ...t 2 45 | 99-3174 Latch, Air Cleaner ..........cccocevevveeneenncnn, 2
10 | 86-1990 WaAShET ...oeoiiii e 1 46 | 109-2820 Ejector, Air Cleaner.......ccccceevvvevcveeernnnn, 1
11 | 93-6099 WaASHET ...t 4 47 | 109-2901 Belt ..o 1
12 | 98-5975 Washer, Spring Disc 3/8........... el 48 | 109-7668 (©110] o] o P 1
13 | 100-2436 Asm, Hood Air Intake W/Clamp.............. 1 49 | 322-3 Screw, HH 5/16-18 X 3/4 ......ccccvvevvvreannee. 8
14 | 103-0608 Balljoint......cveeeviieeeciie e 2 50 | 322-5 Screw, HH 5/16-18 X 1....cccevevvveeiiineenee, 2
15 | 103-1022 Isolator, Rear.......ccccceeveiiieiniienieeieeen 2 51 | 323-12 Screw, HH 3/8-16 X 2 1/2 .......coouvvreiinene 2
16 | 103-1058 Bracket, Air Filter........c.ccooeiveiieiiiiene 1 52 | 323-8 Screw, HH 3/8-16 X 1 1/2.......covvvreiaiene 1
17 | 103-1060 Cover, Air Filter W/Latch ..o, 1 53 | 323-7 Screw, HH 3/8-16 X 1 3/4 .......cocuvvreiiene 1
18 | 103-1326 Filter, Safety Air......ccccceveiiiiie e, 1 54 | 325-11 Screw, HH 1/2-13 X 2 3/4 ....ccccvvveecrene 1
19 | 103-1327 Filter, Air oo 1 55 | 2412-42 Clamp, HOSE .....ccvveeiiieeeiie e 3
20 | 103-2613 Isolator, Side .......ccccevveiieiiiiicee 2 564 | 3212-8 Screw, HH 7/16-20 X 2...ccvvvveeiiiiiiiiene 1
21 | 103-3567 Link, Rear A-T AXial.......c.ccovvveniiniieninn. 1 57 | 3220-3 Nut, Jam 3/8-24........cccceviieiieiieeicie, 2
22 | 103-3568 Isolator, A-T.... 58 | 3253-4 Washer, Lock 5/16 ...6
23 | 103-3745 ASM, RR A-T oo 59 | 3256-2 Washer, 1/4 Std ........cccoovenienieneeie 2
24 | 103-4718 Sheave ... 1 60 | 3256-23 Washer, 5/16 SAE........c.cccooeivieeniennenn, 5
25 | 103-5178 Asm, Canister Air Filter W/Hood ............ 1 61 | 3256-24 Washer, 3/8 SAE..........ccoeiieniiiiiii 4
26 | 33114-090 Screw, HH M8-1.25 x 90mm .................. 1 62 | 3256-4 Washer, 3/8 Std ........cccoecveiieniieree 2
27 | 103-7530-03 WId, Engine Mount (LH) .....c.ccocvvevnnnnne 1 63 | 3296-23 Nut, Nyloc 1/2-13 ......oooviieeeiiee e, 1
28 | 103-7531-03 WId, Engine Mount (RH)..........cccceevrunnnne 1 64 | 3296-39 Nut, NyloC 3/8-16 ......cccovvvveeriiieeciiee e, 4
29 | 103-7541-03 Bracket, Engine Mount............cccceevveennne 1 65 | 3296-6 Nut, Nyloc 3/8-24 .......ccocvveeviieeiieee e, 2
30 | 109-7678-03 Anchor, CIUtCh.........cccoviiviieniiiiecieee 1 66 | 32128-20 Nut, Whizlock 5/16-18..........ccccceeneerncne.
31 | 109-8528 AsM, A-T LiNK.oooveiiiiieieeceeeee 67 | 33014-00 Nut, HeEX M8-1.25.....ccooviiiiieiiieieei
32 | 103-7544 Link, Rear A-T Axial..... 68 | 33113-012 Screw, HH M6-1 x 12mm
33 | 109-9873 Shaft, Kubota 902 Stub 69 | 33113-020 Screw, HH M6-1 x 12mm
34 | 103-7556 Hub, PUMP Drive ....cevveeiieecee e 1 704 | 33114-020 Screw, HH M8-1.25 x 20mm................... 10
35 | 103-7567-03 WId, Flywheel Cover..........cccceevvveiinnnne 1 71 | 1-543610 WaSher ...t 1
36 | 103-7597 Hose, Air Intake .......ccocoviiiiiiiiiiiiiinens 1

Exmark black touch up spray paint — gloss black.
€ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on (5) screws, item #70 securing shaft, item #33 to engine.

Includes item #44.

Kubota Replacement Parts List
(Refer to Engine Owner’s Manual)

Description Kubota Part No.
Engine Oil Filter........ccoccevvvvveiiieeen, 15853-3243

15




ENGINE GROUP

16



ENGINE DECK GROUP

INSTALL OPEN END
OF SEAL OUTWARD

INSTALL OPEN END 4o
OF SEAL OUTWARD e \ 4/?
S SIS
N
NN
L3
3
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-603496 Bushing, Idler ..., 1 15 | 32120-10 Ring, Retaining.........cccoeveeiniiciiieecn, 2
2 | 1-603805 Pulley, 1dler........c.cooviiiiiiiiiieeiee e 1 16 | 109-4199 Belt, Mule Drive.........cccocveeiniiieeiieceen, 1
3 | 3296-39 Nut, NYlOC 3/8-16.......ccccvevirriiiiierienins 1 17 | 302-40 Zerk, 90° 1/4-28 .....cviveiiiiiieiein 1
4 | 1-633166 Pulley, IdIer.......c.ccooviviiiiniiiiicceeeene 1 18 | 323-12 Screw, HH 3/8-16 X 2 1/2.......cccvevvvreenee. 3
5 | 1-603050 SPACET ..ttt 2 19 | 323-42 Screw, HH 3/8-16 X 3 3/4 .....cccvevvvricene. 1
6 | 98-5975 Washer, Spring Disc 3/8..........ccccceeeunen. 1 20 | 323-9 Screw, HH 3/8-16 X L 3/4 .....ccuveevieenne 1
7 | 103-2627 Bushing, Idler .........ccccovoviniiiiniiiencens 1 21 | 3256-24 Washer, 3/8 SAE........cccocevinicniiieien, 7
8 | 103-2916 GUArd, TOP .eeveriiiiieeiesieeesie e 2 22 | 3290-357 Nut, Whizlock 3/8-16.........cccoecveruvrrenenne. 4
9 | 103-3504 Bearing, Spherical ..........ccccccoeiiiiennnn. 2 23 | 1-633080
10 | 103-3506 24 | 323-10
11 | 103-5677 25 | 109-8754
12 | 103-8599 26 | 109-8866
13 | 103-9250 27 | 109-6658
14 | 106-7159

17



HOOD AND PANEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 923786 RIVEL ..o 4 15 | 103-9225 Seal, Trim 17.1" ..o 2
2 | 1-643187 Seal, Trim 20" ... 2 16 | 103-9226-03 WId, HINgE......oveveveeeiiee e 1
3 | 1-643188 Latch, Rubber.........ccccociviiiiiic, 2 17 | 103-9228-03 Mount, Seal Side..........cccceevverieeniennnnn. 2
4 | 1-803072 RIVEL ..o 18 18 | 109-3257 Asm, Air Cleaner Brkt W/Decals............. 1
5 | 74-5950 Latch.. e 2 19 | 109-0023 Grommet
6 | 32128-33 Nut, Whizlock 1/4-20 .........ccccveviiieennnen. 12 20 | 116-0136

74 | 103-9200 ASM, HOOd.....ceiiiiiiiiiiieccee e 1 21 | 32128-33
8 | 103-9201-03 Screen, Radiator.......... el 22 | 321-3
9 103-9206-03 Bracket, Front COVer ..........cccooevrvvrneene 1 23 | 322-4
10 | 103-9220 Cover, Radiator ..........ccceeveenieenenineee, 1 24 | 3256-22 Washer, 1/4 SAE.........cccoeivieiiiiin, 12
11 | 103-9221 Panel, Side........cccoeeriiiiii 1 25 | 3256-23 Washer, 5/16 SAE........c.cccooeivieeniennenn, 2
12 | 103-9222-03 Bracket, Rear COVer..........ccoevvirneennnenn 1 26 | 32128-20 Nut, Whizlock 5/16-18...........cccceeveernenne. 2
13 | 103-9223-03 Mount, Seal Rear........cccccecvveevivveeiinnenns 1 27 | 1-303435 Washer, Spring DiSC ........cccoeevvvveeiiinnenns 4
14 | 103-9224-03  Mount, Seal Front.........ccocvnieniiniieenns. 1 28 | 3256-14 WaASher ... 14

Exmark black touch up spray paint — gloss black.
4 Hood assembly comes with back logo decal, side decals need to be ordered separately.

18




COOLING GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303287 Tie, Cable 5 1/2 (Small)......c.ccoecvveeinnenne 3 31 | 109-3142 Hose, Radiator ..........cccocveeiviieciieecien, 1
2 | 1-513645 Bushing 32 | 109-3143 Hose, Overflow....

3 | 1-513658 Bumper 33 | 109-3179-03 WId, Hinge Plate .........ccccoevieiiiiieeniinenns
4 | 1-633989 ClaMP o 4 34 | 32120-18 E-RiNG cveeiiieeieeeeeeee 2
5 | 1-643161 Cap, Radiator ........cccoovveiiiiiiieeciieee 1 35 | 321-2 Screw, HH 1/4-20 X 1/2.....ooooiiieeiiienee
6 | 1-643163 Tank, Overflow .........ccccoveviiiiiiiiiiee 1 36 | 33113-025 Screw, HH M6-1 x 25mm .
7 | 1-643164 Cap, Overflow TanK.........cccceevcveernnnnenne 1 37 | 322-10 Screw, HH 5/16-18 X 2......oeveviieeiiieenee
8 | 1-643189 Keeper, Rubber Latch ..........cccccoeueeennnne. 2 38 | 322-3 Screw, HH 5/16-18 x 3/4

9 | 1-643259 Fitting, EIDOW .......cooviiiiiiiiiicccecce 1 39 | 3224 Screw, HH 5/16-18 X 7/8.........ccccvruvennene. 15
10 | 109-8431 HOOK, LatCh ......cceeiiiiiiiiiiiiccc e 1 40 | 322-5 Screw, HH 5/16-18 x 1 .
11 | 923786 RIVEL . 4 41 | 3234-47 Screw, HH FLG 5/16-18 x 3/4................. 4
12 | 103-1479-03 WiId, Rear BUMPEr........coccueeeriiiieeniiieene 1 42 | 112-6950 Bolt, Carriage 5/16-18 x 1 3/8, short neck ..2
13 | 103-6643 SPHNG ceeeieet e 43 | 3253-3 Washer, Lock 1/4 ........cocooveiiiiiiiiiein,
14 | 103-7532 Hose, Radiator. 44 | 3253-4 Washer, Lock 5/16 .... .
15 | 103-7558-03 RIib, TOP..ceeoviriiiiiiiieieieece e 45 | 3256-22 Washer, 1/4 SAE........c.ccoccevvinieniinieenn,
16 | 103-7579-03 Rib, BOttOM......cceeviriiiiiiiiiiiececn 1 46 | 3256-23 Washer, 5/16 SAE........ccccuvrvieniineennennn,
17 | 109-8546-03 WId, Rear Radiator Mount...................... 1 47 | 3296-29 Nut, Nyloc 5/16-18 .......cccceeeviiieiniieeiinen, 1
18 | 109-2804 Asm, Front Radiator Mount W/Decal...... 1 48 | 32128-25 Nut, Hex 5/16-18 Side Lock.................... 1

19 | 109-7547 Asm, Radiator...........cceovriiiineiicnenn 1 49 | 3256-3 Washer, 5/16 Std .......c.ccocevericiinieene, 1
20 | 103-9207 RO, Prop ..occoceiiiiieniesieicseec e 1 50 | 107-0075 SPACET ...ttt 1
21 | 109-8539 Asm, Latch Plate W/Decals.................... 1 51 | 109-8430 SPHNG et 1
22 | 103-9214-03 Bracket ........ccocvieeriiieninieiniec s 1 52 | 109-8432 Pin, Latch ....ccocooviiiiiiiccecc 1
23 | 103-9218 Pin, Cover PiVOt........cccoocveiiiiiieiicc e, 2 53 | 1-303334 Washer, Spring Disc 5/16 ...........c.ccccue.e. 1
24 | 109-0089-03 Bracket, Hydraulic Tank ...........cccceeueeenne 1 54 | 99-8551 Plug, Pipe.....ccoiiiiiiiiiiiieee e, 1
25 | 109-0796-03 WId, Fan Shroud..........c.ccccveviniiciirennns 1 554 | 109-8733 Asm, Radiator ..........cccoevieniniciiiecee, 1
26 | 109-0917 Nut, PUSh 5/16.........ccovviiiniiiiiiiiicicins 1 56 | 109-8732-03 Shroud, Fan ........cccocvveereniennieninicnene 1
27 | 32128-20 Nut, Whizlock 5/16-18 .........cccccccoverenienne 15 57 | 109-9195 Fan, 14" EIeCtriC......ccccovvevveniniciiiecee 1

28@ | 109-8541 Kit, Fan 16”.......ccoerireeriiinenc s 1 58 | 107069 Nut, Retainer Panel...........cccocevvricnncnne. 4
29 | 109-2669 HOSE .o 1 59 | 321-6 Screw, HH 1/4-20 X 1 ..ooviiiiiiiiiieiienn, 4
30 | 109-2950 Mount, Fan ........ccciiiiii, 4

Exmark black touch up spray paint — gloss black.

4 Radiator assembly does not include items, #1 or #32.

Includes item #30.

19




COOLING GROUP

SERIAL NUMBERS 730,399 AND LOWER

19

20



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303335 Tie, Cable 7 15/16 (Large)........cccceeeuveenne 2 27 | 103-3186 SPACET ...t 1
2 | 112-9771 WaAShET ...t 2 28 | 103-3330 Spring, EXteNSIioN .........ccooveeeiiieeiiiieee 1
3 | 1-603401 SPACET .ttt 1 29 | 103-3504 Bearing, Spherical.........cccccooiiiiinininn. 2
4 | 9000784 Bolt, Carriage 3/8-16 X 5.......ccccevvuveeennnen. 1 30 | 103-3506 Seal, Single Lip .....ooooeiiiiiiiieeieee 2
5 | 32128-49 Nut, Whizlock 1/2-13 31 | 103-4566

6V | 1-603990 Adapter, Straight.........ccccooeveineiiienennnn 32 | 103-4567

1-603992 O-Ring, 37 Flare #8........ccccceovvviiirinnns 1 33 | 109-7582

1-603920 O-Ring, SAE #8......ceoiieiieiiiieicrece 1 34 | 103-4680 Hose, Wheel Motor (60")..........ccccveevenne. 4
7 | 1-603991 Adapter, Straight............cccoeviiiiiieennn. 4 103-4679 Hose, Wheel Motor (66" & 72")....

1-603992 O-Ring, 37 Flare #8.........cccccvvveeniinanns 1 35 | 32120-10 Ring, Retaining........ccccoeveeiiiieiiiien,

1-603919 O-Ring, SAE #10......ccoevereeiiiieiiereaens 1 36 | 3296-39 Nut, NYIoC 3/8-16 .......ccverviniieriiiincicne 1
8 | 32128-20 Nut, Whizlock 5/16-18 ..........ccccccovereninnns 2 37 | 3290-357 Nut, Whizlock 3/8-16.........ccceevvervrvencnne 4
9¢ | 30-1710 Setscrew, 5/16-18 x 1 38 | 109-7561 Sheave , Hydro Pump.. .2
10 | 1-805004 Washer, Lock 1/4 Heavy ..........ccccoeeueee. 2 39 | 103-4728 Asm, Lower Frame Ildler............ccceeenueen. 1
11 | 3256-23 Washer, 5/16 SAE..........ccccoeeiiiiiieeennn. 3 40 | 109-6903 Hose, Pump Inlet.........cocooeiiiieiniiiniin, 1
12 | 98-5975 Washer, Spring Disc 3/8...........ccccceeeunen. 3 414 | 109-7543 Pump, Hydro (LH)
13 | 103-1014 Elbow, 90° 424 | 109-7544 Pump, Hydro (RH) .

1-603920 O-Ring, SAE #8......coiiiiiiiiiiiieeeieee 1 43 | 109-3250 Asm, Pump Idler W/Bearings.................. 1

14@ | 112-8358 Motor, Wheel Drive (CW) .......ccccoeevvennen. 1 44 | 103-7569-03 Arm, Pump ldler ........cccocoeeiniiinniineninn, 1
15 | 109-8752 SPACET it 1 45 | 109-8753 SPACET ..t 1
16 | 103-1940 Adapter, Straight.........ccccoceevvniiiineneenn, 2 46 | 106-7159 O-RiNG.ceviiiiiiiiesieecseee e 2

1-603992 O-Ring, 37 Flare #8..........ccccvciveiiinenne 1 47 | 109-0087 Asm, Case Drain HoSe.........cccceecveeeennnen. 1

1-603920 O-Ring, SAE #8.....cceoiieiieiiiicereens 1 48%* | 109-6905 Asm, Charge HOSE........ccccvvricninrecnn, 1

17 | 103-7615 Asm, Cap W/Gasket..........coooeeeriiennnn. 1 49 | 109-6904 Asm, Filter Inlet HoSe........cocveviiiiiiiin. 1

18 | 103-1949 Gasket, Reservoir Cap .........cccceeeveveennes 1 50 | 109-0582 Asm Hydraulic Reservoir W/Decals ........ 1

19 | 103-2146 Element, Hydraulic Oil Filter................... 1 51 | 3256-4 Washer, 3/8 Std ........ccoveveeeiiiieeieeeen, 2

20 | 103-2153 EIDOW, 90° ....ooiiiiiiiciieeee e 2 52 | 321-3 Screw, HH 1/4-20 X 5/8 ........cccoevvrrennn. 2

1-603992 O-Ring, 37 Flare #8........ccccceovvvviirennns 1 53 | 322-3 Screw, HH 5/16-18 X 3/4 ......cccevvrvennnne. 1

1-603920 O-Ring, SAE #8.....cceoiieiieiiiicereens 1 54 | 322-4 Screw, HH 5/16-18 X 7/8.........cccccvvuvennene. 2

21V | 103-2156 Adapter, Straight...........cccoeiiiiiiiiennn. 1 55 | 323-11 Screw, HH 3/8-16 X 2 1/4 ........ooeevuneenne. 1

103-1020 O-Ring, 37 Flare #6........cccccovvvvicrennns 1 56 | 323-7 Screw, HH 3/8-16 X 1 1/4 ......cccvevvvrnenene. 3

1-603921 O-RiNg, SAE #6......cevviieeieiiiieeriens 1 57 | 323-8 Screw, HH 3/8-16 X 1 1/2.......cccvevuvrneenene. 1

22 | 103-2259 Filter Head..........cooevieninieiiiccic 1 58 | 325-5 Screw, HH 1/2-13 X 1 1/4 ...cveveec 4
23 | 32315 Bolt, Carriage 3/8-16 x 1 3/4................... 1 59 | 3231-31 Bolt, Carriage 3/8-16 x 2 1/2...

24@ | 112-8357 Motor, Wheel Drive (CCW).........cceeueeee 1 60 | 5-0838 SPACET ...t
25 | 1-807259 Key, Machine 1/4 X 1/4 X 1 ....cccccovvevenucne 2 61 | 109-6658 Nut, Nyloc 3/8-16 FIg .....cooviiiiiiiiiiienn, 2
26 | 103-2916 Guard, TOP coooeeeiiiiieiiiie e 1

Exmark black touch up spray paint — gloss black.

V¥ Use Teflon pipe sealant on pipe threads in reservoir.

¢ Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

* Does not include items #10 & 52.

@® Seal Kit: 109-5966

+ Hydro Pump Service Kits
Part No. Description Qty.
109-8113 Kit, Seal Service 21L ........ccceovevveiriiriiiinenn 1
109-8109 Kit, Input Shaft 21L .....ccoeevvvveiiieeiiie e 1
103-2670 Kit, Thrust Bearing 21L......c.ccccccvvevvvveeninnnenns 1
103-2668 Kit, Cylinder Block 21L .......ccccoovveevivereeiienenns 1
100-6112 Kit, Valve Plate 21L ........cccoeveeiiiiniiiiieinene 1
103-7488 Fan, PW Pump Cooling .........cccceevivveeinnnenne 1
103-7489 Guard, PW Pump Fan .......cccccccvevvveeecieeenns 1

21




HYDRAULIC GROUP

INSTALL OPEN END

OF SEAL OUTWARD

22



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-3148 Decal, Bolt Torque.........ccceeevvveeiiieeeinen. 1 20 | 103-1798 Decal, Throttle..........cccoeiiiiiiiiiniicn, 1
2 | 109-7949 Decal, Wheel HUb ..........ccccocoiiiniiinnen. 2 21 | 109-1399 Decal, Anti-Scalp ......cccooveeiiiieeiieecn, 1
3 | 98-5954 Decal, Missing COVer ........ccccceeevueeeenenen. 3 22 | 107-2112 Decal, Danger SIope........cccoceeerniieeenennn. 1
4 | 1-513742 Decal, NO Step ....ccoocvvveiiieeiiiieeeiiee e 23 | 103-7474 Decal, Lazer XS Model ..........cccoeveeenunnen.
5 | 110-3842 Decal, Antifreeze 24 | 109-2263 Decal, Pump Fan Warning ..

6 | 103-0261 Decal, Fuel Valve ..........cccccoveviiiiieen. 1 25 | 109-1921 Decal, Check Service..........cccccceeiiennne.
7 | 109-2219 Decal, Belt Routing.........ccccooveeeniieeninen. 1 26 | 109-1214 Decal, Park Brake .........cccccovuieeiiieeininn. 1
8 | 109-0872 Decal, Baffle Adjustment........................ 1 27 | 1-403005 Decal, Danger ........ccoceevveeeiieeeeiiee e,
9 | 1-523552 Decal, Hyd Tank / Hot Surface.... 28 | 109-1215 Decal, Cutting Height ... .
10 | 103-2076 Decal, Caution Hot Surface.................... 29 | 109-1803 Decal, Triton 60”.........c.ccovevveiiiiiiicine
11 | 1-513748 Decal, Guard ..........cccocoviriiienieniiiciieen 1 30 | 109-1804 Decal, Trton 66"............ccoevveiiiiiiicnnne 1
12 | 109-2478 Decal, 3850 RPM .....cccccoeviriiriiiienicniens 1 31 | 109-1805 Decal, Triton 72"......cccovveveneerenenerecns 1
13 | 110-0806 Decal, No Starting Fluid ...........cccceeeenee. 1 32 | 107-9866 Decal, Top Console..........cccoeeeriieernnnnn. 1
14 | 107-2102 Decal, Folding ROPS .........ccoceiiiieeinen. 1 33 | 109-1801 Decal, Exmark LOgO.........cccovueeeeniieneninen. 1
15 | 1-633706 Decal, Deck Height...........ccocooeiniiiennnnn. 1 34 | 109-6855 Decal, Ignition, Glow, PTO.........cccccceueee. 1
16 | 109-2264 Decal, Warning ........ccccoeceeeeiieeenineeeinen. 1 35 | 109-2586 Decal, Hood RH

17 | 1-303508 Decal, Discharge Warning............c......... 1 36 | 109-2585 Decal, Hood LH

18 | 116-0127 Decal, Belt Routing.........ccccooveeeniieeninen. 1 109-5609 Kit, Decal XS.....ccccooiieeiiiieeeriiee e, 1
19 | 109-2951 Decal, Relay ........cccoceveiiiiiiiieeiie e, 1

23




Lubricate Blade Bolt

antiseize or grease
and torque to
55-60 ft-bs (75-81 N-m)

BELT ROUTING

109-0775 -
1-643052 - 72°

Torgue Wheel Lug Nuts 1o

e it 0 s 12 ADANGER NO STEP e R S I
threads with copper based ) Soe Operator's Manual for mare details. st (Freezing point about-34°F) Do not

55 s (122

DECAL GROUP

CAUTION

A solution of 50%

[THIS UNIT WHEN COVER IS NOT IN BLACE. a0

will occur.

HYORALICOL-BEONY

MOBL 4 1530
e SINTHENG ENGNEOL A CAUTION

[ caumon )
HOT

ostion and use
Seatbn:

N

DO NOT OPERATE

WITHOUT GUARD
IN PLACE.

ROTATING MECHANICAL DEVICES
Can cause serious injury.
DO NOT operate without guards in pla

To old serlousinfry o deat:
undorstand the operator's manual

R——

—

ENGAGE

i

1001798

PUMP BELT ROUTING

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE

DO NI
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. 1

ANTI-SCALP ROLLER
ADJUSTMENT

For norm
2

CUTTING HEIGHT
INCHES(mm) Operating on wet grass or steep slopes can cause sliding

= e
To avoid loss of control and possibility of rollover:

m—-0DT

SERVICE AID

Every 8 hour
fckonini.

Eeny 0 pou

ki,

fip it —
oor ol

2 Chekies st 105

& Grasecec s

& Gremse

Every 200 hours:

ADANGER = e S
v
’
CUTTING :
A WANING HEIGHT i:gﬂs:s?;;:mﬂuaum

mow when people and pets aren the res
o NOT cary passengers.

2 Look behind ani o the side befora changing

rive Vineel Release
Battery contae sulricacid. Avldconac and avays stk o ;

— e hiand Coting o bt st favsr st coud
ety ot Do g s o s o i

l‘, M Connecons wihout poper raing. I event ofa acedent ush wih wator
iy, Keep oo e o chkre

Use 58 wrench.
One tur counterclackwise to release.
- Do not over ighten,

36

X

DIESEL

DIESEL

—




ELECTRICAL GROUP

2

A
~

P \4 Qg\# SEEVIEW
31 ‘

VEWA
e

2
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303335 Tie, Cable 7 15/16 (Large)........cccceevuveenn. 4 24 | 103-1311-03 Holddown, Battery.........cccoccvveeviuvresinenenns 1
2 | 1-513051 Switch, N.O...eeieeiieece e 2 25 | 103-1312 Bolt, Battery Hold Down............ccceeeneeen. 2
3 | 1-513374 Meter, Engine HOUrS..........cccvvevciieeennen. 1 26 | 103-1349 Cable, Engine Ground............cccceevvveennee. 1
4 | 1-543792 Wingnut, Nyloc 1/4-20 .........ccccceevvveennen. 2 27 | 103-1368 Fuse, 40 AMP......ooeciieeeie e, 1
5 | 1-633111 SWItCH oo 1 28 | 103-2106 Key, Exmark LOgO.......ccccvveevvneeeiiieerenn, 1
6 | 1-633181 Plate, Tapped.......ccccccvevveeeerieee e 3 29 | 103-3684 Bezel, GUuage .....cccoecveeevciiee e, 1
7 | 1-633396 Clip, Loom 5/8 .... .1 30 | 103-4339 Harness-Gauge.... 1
8 | 1-643021 Gauge, Temperature .........cccceevveerveeenns 1 31 | 103-5218 Module, Seat Delay.........ccccccveeviveeerennnn, 1
9 | 1-643037 Gauge, Voltmeter ........cccoccveevciveeiienens 1 32 | 103-5221 Switch, PTO ...oveiieecee e 1
10 | 1-643145 Tab #10 Stud X .25 Spade 45 .. .1 33 | 109-3495 Asm, Relay Mount Bracket 1
11 | 103-1420 Insulator, Starter.........ccccvvevceeevciee e, 1 34M | 103-7886 Sender, Temperature ..........cccccvveeevveennne. 1
12 | 1-643275 Relay, 12VDC 40 AMP ....coovvvreeeiieeeneen. 5 35 | 3296-2 Nut, Nyloc #10-24 .......cccoveeviieeecieeein, 4
13 | 1-643312 Clip, LOOM .. 1 36 | 3290-500 Screw, PPH #10-24 X 5/8.......cccccccuveennee. 8
14 | 1-807513 Bolt, Carriage #10-24 X 1/2.........ccuven.... 2 37 | 109-2488 Light CIUSter....c.vvveeieeecee e, 1
15 | 1-816001 Fuse, 20 AMP .o 1 38 | 109-2661 Screw, PPH #10-24 X 1/2......ccccveveuveanee. 4
16 | 1-816003 Fuse, 30 AMP ..coveeeiiieeeeeeceee e 1 39 | 3256-23 Washer, 5/16 SAE.........cccccvevveeiveeerennn 1
17 | 49-2040 Screw, HWH 1/4-20 x 3/4 TF.... .2 40 | 109-8734 Harness........cccoeue.. .1
18 | 100-4918 [ 1o o [ SR 1 41 | 109-3074 Cable-Battery (=) «occvevveveervereeieeesiineennne, 1
19 | 103-0205 Alarm, Dual Tone 12VDC........ccccceevuveenn. 1 42@ | 109-7607 Asm, Cable-Battery (+) .....cccocvveviveeernnn, 1
20+ | 109-4736 Switch, Ignition W/Keys... 43 | 103-1340 Insulator, Battery ..
21 | 32128-20 Nut, Whizlock 5/16-18 ...........cccceereenee. 44 | 110-0811 SWItCH. ..
22 | 103-0498 NUL, [gNItION ..eveeiveeeee e 1 45 | 322-4 Screw, HH 5/16-18 X 7/8 .....ccccoveevinnennnee., 1
23 | 103-1227 Harness, Wiring Seat .........cccoeevivneennnen. 1

Exmark black touch up spray paint — gloss black.
& Use dielectric grease on all wiring harness connectors.
B Use Teflon pipe sealant on pipe threads on temperature sending unit.
Includes item 28.

Includes items 11 and 43.

+
[

25




ELECTRICAL DIAGRAM

NOLLISOd %901

Q30VON3 WHLNIN NI SHIATT T0HINOD
Biveg QIVON3 HLIMG3S0T0 34 SIHOLINS
HLMNZdO Divdg 0HINOD NOLLOW HL08
o iy HLING3S0TD = GN3 TYNINE3L NOK GIM3IA SHOLOINNOD
NV 10N
i g [ A N
T HOLINS M9 30010 T . = .
e dlfy $1et gy i[esge gy e e H
0 E 0 . 0 | 8
S 1959 3 4 Nﬁ_ _@N
[ € | tvS91l8]| [Ev] [Ereczt AT ﬂ_ﬂ_ I 0] [ t 1]
g2 EEE g2 ZRg8EE 22EREE 28 &8 g EE EE 8
mw_q__m_m @Uﬂéﬁﬂ.ﬁ m mﬂ 2 Wm mmmmxx BB ERE mw gs 23 E m sti+g 14vIS e
Mo o & &8k 33 EE & _ k
_ = == A+X v+i+tg NNY 2
TNDIS
QIONT 108 [Do—— sovazowo _ _ | | 3NN 440°F
H3LHvLS '_ “ W«INVIL LINJHID NOLLISOd
HOLON
H3LHVIS
E I_
TE
a axlﬂ ﬁsﬂ N3O %0
3NN aNnoko “ YOVIGMOTIZA HOLAS
ATYNINGIL
HOLOINNGY  — v IVNINGL
[T 1zton o X TYNINEIL
TWNINEEL
8. 17 Qmx L ﬂ @ lokins o)
HOLINS — st-f
AEL ©B| NIHONITIE :
a3y
xu._h__%m e @_Wnu@ (s0d 43 Em € TVNING3L
EE p— o “HILHV
anaL ! 1 TYNINYEL
Yo S TYNINE3L
s DBE— NN — “qﬁ“Wnﬂ@ ANNOLD
vy
aNoL d me| UHWYOVIE =] S
Wna
+ eE— wonsnona HOLINS OLd ‘GAH XAV 4313 HNOH A TUNINEEL
W AM30 73S X TANIGEL
1 LHIWHOV
N1 0=5 13 AT3Y LHVIS S TYNIGEL
ngsaed |l dfly 3 Yo -
o 0 v YON@IOTIZA HOLIMS OLd ‘GAH XY ‘4313 HNOH 1| TYNINEL
§ W A43LLve 8 TYNINY3L
_ HOLYIND3Y I9VLI0N v TYNINGEL
T= M SNOILOINNOD TNINEIL
Az et
HOLNKALTY =L ¢ HOLIMS NOILINDI
3 ls | YOG — _ _
Yorgmoma — 15 1 _ _Ilw _ _ 1 I _
= 2 EEZESZ gggsg2ge SE 2E E SoggEs
z%_w_.wu T Nid o ]
£ Yorig 2
- Yo T
[ ( ) srvearvh) Y| vel[le] (av) [ ev]
2 [ v 8 2
186 Em ﬂ m
[ ] v @ q 30010.37NG0N [l Y o v 8
[ Y130 1v3S T2
dhnd  HLINLIONONY a0 HoLmS HOLTTD HOLMS\  LNdNI TNGON TOKLNOO F1NGON
TN 30NV di3L ONY 3L Old Old  IvIS 10 1v3S A130 L3S
L3S JHLNI
AV OLIONYHO LN HOLINS HOLYHIAO HLM

OV 18/4NId OL JONVHO NI HOLIMS

038070 SIHOLIMS

26



ELECTRICAL LOGIC SCHEMATIC

(LNO S31ANYH)

PS—— NOILISOd %001
LI NMOHS TVHLNAN NI SHIATT
T0HLNO HLIM NMOHS
AVI3H HoLms Ay oS >ﬂ.ﬁm
Mo
Mo1o Divid 0u1N00 /| TouLNOD ﬁ%ww %uﬂv —
3aoia i Nouon NOLOW iy o diNY 0¢ (caL03m00 o) £
I H — ONISSOYO SHIM m
1 3
Q Q
aa__._.P._._d__ s L & g L& 5L EFL L0 L1 L s & L & = oE L ..____H__.__ GILONNOI SN
2EEEEZE S EE 2B 2 25522 EI25 8 Z 3 z = 88 g8 8 5 5ED
E 225 g S £ 33 28%E:E5E2ggh 2 2 g E 5 &5 g 2
:: g §3: § § 88 EESrEd I I gz ]
55 = g 5§ 5 & £ E 1] 5
g 2 _ 2535 2 8 _ & & _ _ _ 8 3 ]
_ | _ |
NOVI8/INId
TYNOIS
aonIos YOG
HILHVLS
200
QoINZ108 wpyp—————— 17 717 T T 1T e -
N9 %0 INYHO r 1
1an4 |
o — N
annows m— 0
MOTEA |
9l YOVIGNOTIZA |§=a|_|“ m“ HOLIMS
— i1 NOLLIN®I
1 131014 |
HOLYNHALTY §..a|_|_ ¢
: o ——a—pl g
|
HOLIMS VI8 / MOTT3A
dN3L NIV Y018/ MOTTRA
aNnoyo I (HOLIMS "NOI)
—_— aSNIdNY 0z Y TYNINGIL
HOLIMS -
0 o
N
H3ON3S
E GO 8 TVNINE3L
@ HaLHVLS S TYNINHEL
NIONOVIE oo | YNINKEL
WHYTY @ AHNNONG o -
anoLTvna
NVIGMOTIEA — Yovie
yare ——4——- aNnowo
me e s*i+g VIS
AHINONE Atx[v+i+a NNH 2
o//vl_lmzssﬁ 8 3NON 440°L
v Uo | LIV, LNOHI0 | NOLLISOd
3HNSS3Hd TI0 _.+
Xove ¥ove
iNld NOVIGMOTIEA
W
NOVIGIMOTIZA
[~ mxuzm\ss._m,
AV13d o |
HOLYNH3LTY |_ on
NOVIGIMOTIZA
(11l L
YOVRMOTIIA —— zzges 2B 3 2 s E22zIes 2 2 52 2 - = 2 B = 55 g3
X2 55f &% =5 E55557 =5 R=Z - £2 traeEe
5 3
] H
|
_ i _ ._ (oLd) ,_,
LEIE(]] dIiNd| 2 8 8sEEaA HOLNTD
= 2E2E=E
+| wnoH [ +E 2 E 22225 91810373 :mﬂﬁw
z
VIS NI
Hons HOLYHIO JInaon
HLIMNMOHS Av130 v3S
(NI HOLIMS) a39VON3sIa
EETET 39vN9 OLd HLIM NMOHS
1100 dWaL



SERVICE RECORD

Date

Description of Work Done

Service Done By

28




NOTES

29



NOTES

30



See Exmark’s Complete
Line of Accessories

Riding Accessories

Custom Ride Seat Suspension System
Deck Lift Assist Kit
Hitch Kit
Light Kit
Micro-mulch System
Roll Over Protection System (ROPS)
Snow Blade
Sun Shade
Trash Container
Turf Striper
Ultra Vac Collection System
Ultra Vac Quick Disposal System

Walk Behind Accessories

Grass Catcher
Micro-mulch System
Steerable Sulky
Sulky Hitch Kit
Turf Striper
Standon

Check Us Out On The Web:
www.exmark.com

© 2004-2008 Exmark Mfg. Co., Inc. Part No. 4500-295 Rev. C

Industrial Park Box 808 (402) 223-6300 @H] R
Beatrice, NE 68310 Fax (402) 223-5489

All Rights Reserved Printed In USA.




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 
	watermark28: 
	watermark29: 
	watermark30: 
	watermark31: 


